FORM -V

[See Rule 14 of Environmental {(Protection} Rules, 1986]

ENVIRONMENTAL STATEMENT FOR FINANCIAL YEAR ENDING THE 31 MARCH 2024

PART - A
1 | Name and address of the owner/ occupier of the | Mr. Shashank Pareek
industry operation or process Unit Head
Grasim Industries Limited; Unit - Indian Rayon
Junagadh - Veraval Road, Veraval - 362266
2 | Industry category
Primary: (STC Code) Red
Secondary: (STC Code)
3 | Production Capacity Details are attached as Annexure - |
4 | Year of Establishment 1963
5 | Date of the last Environmental Statement | 28" September 2023
submitted
PART-B
Water Consumption
Average Water Consumption, m*/day
I\SE:. . Purpose During the Previous Financial | During the current Financial Year
Year (2022-23) (2023-24)
Process - 9654.79 9362.75
Cooling 2243.38 2180.37
Domestic 132258 1282.57
TOTAL 13225.75 12825.69
Process Water Consumption per unit of product output,
{m®/MT)
AT et During the Previous During the current Financial
Financial Year (2022-23) Year (2023-24}
Viscose Filament Yarn (VFY) 141.45 150.88
Caustic Soda Lye (CSP) 3.93 3.89
Sulphuric Acid (H,SQ4) 0.50 0.33
Carbon Di Sulphide {(CS;} 5.07 6.37
| Captive Power Plant {Thermal) (m3/MW) 105.96 106.10

Page 1 of 17




Raw Material Consumption

' Consumption of Raw Material per Unit ocutput
Name of Raw Name of {MT/MT of production)
Material Praduct During the Previous Financial During the current
_ Year (2022-23}) Financial Year {2023-24}
Woaod Pulp - VFY 1.07 1.06
Caustic Soda _ VFY 0.66 0.65
S VFY 0.26 0.25
H,S0, - VFY 1.05 1.04
Zinc VFY 0.01 0.01
Sulphur H250, 0.33 0.33
Sulphur CS: 0.93 0.92
Charcoal CS; 0.37 . 0.33
Salt Caustic 1.64 1.66
PART—-C

Pollution discharged to environment/ unit of output

(Parameters as specified in the Consent issued}

i P ‘ f variati
‘ Quantity of Pollutants Concentrations of Pollutants ScEhLaeco w.ana )
S Discharged (Mass/day} | in Disch (Mass/Volume}) e iesaied
DL ¥ TS RTORSS YOn Standards with Reasons
i) tex {Details are attached as Annexure- [[)
{b) Air
PART—-D
Hazardous Wastes

(As specified under Hazardous and Other Wastes (Management, & Transboundary Movement) Rules, 2016}

Total Quantity (MT}
Sr. No. Hazardous Waste During the Previous Financial During the current
Year (2022-23) Financial Year {2023-24)
i f From Process 3
> Erom Pollution Control Facilities (Details are attached as Annexure - [lf}
PART —E
Solid Wastes
5 Total Quantity
NF' During the Previous During the current
a. ; " : 5
Financial Year (2022-23} Financial Year (2023-24)
A | From Process

B | From pollution control facilities

C | 1. Quantity recycled or re-utilized

g 2 {Details are attached as Annexure - Iff}
within the unit

2. Sold

3. Disposed

PART —F
Page 2 of 17




Please specify the characterizations (In terms of compasition and quantum) of hazardous as well as solid
wastes and indicate disposal practice adopted for both these categories of wastes)

{Details are attached as Annexure-IV)

PART -G

Impact of the pollution abatement measures taken on conservation of natural resources on the cost of
production:

(Details are attached as Annexure V- A & V - B)
PART—H

Additional measures/ investment proposal for environmental protection including abatement of
poliution, prevention of pollution.

{Details are attached as Annexure-VI}

PART—1
Any other particulars for improvement in the quality of the environment:

(Details are attached as Annexure-VIl}

Date: 23.05.2024
Name : Shashank Pareek
Designation : Unit Head
Address . Grasim Industries Limited; Unit - Indian

Rayon, Veraval - 362266

Page 3 of 17




Production Capacity

Annexure — |

Quantity as per GPCB | Average Actual Production in
Sr. No. Name of Products Consent FY 2023-24
MT/ Month MT/ Month

1 Viscose Filament Yarn 1950 1583.353

2 Sodium Sulphate 2050 933.207

3 Sulphuric Acid 3600 2617.708

4 Sodium Sulphide (100%) 100 36.588

5 Carbon di Sulphide 1000 430.432

6 Caustic Soda Lye (100%) 12000 6696.996

7 Chlorine (100%) 10560 5089.950

8 Hydrochloric Acid (100%) 1800 958.125

9 Sodium Hypo chlorite (100%) 3750 44.182

10 Compressed Hydrogen 650000 Nm? 112768.287 Nm?

11 Captive Power Plant (Thermal) 54.5 MW 21099960 kWh

Page 4 of 17




PART - C

Pollution Discharged to Environment per unit of output

(Parameters as specified in the Consent issued)

Annexure-ll

Quantity of Concentration of % of variation
Sr. Pollutants Pollutants pollutants in from prescribed
No. Discharged discharges Standards with
(Kg/ day) (Mass/ volume) mg/I reasons.
A Water Pollution The limits of
1 B.0.D 435.02 49.8 various
2 C.0.D 1495.31 171.1 pollutants  are
3 Suspended solids 201.45 23.1 quite lower than
4 | Oil & Grease 18.75 2.1 the  specified
5 | zinc 7.69 0.9 limits.
6 Bio-Assay test 100 % survival 100 % survival
Note: 1. Values were calculated on the basis of around 8737.97 m3/day Effluent discharge.
2. Calculations have been done on Annual Average Concentration.
Quantity of Concentration of % of variation
Sr. Pollutants Pollutants pollutants in from prescribed
No. Discharged discharges Standards with
(Kg/ day) (Mass/ volume) mg/m3 reasons.
B Air Pollution
1 Sulphur Di Oxide from both Acid 14.23 0.17 Kg/Ton of 100%
Plant ' Acid Production
) Carbon Di Sulphide from both 611970 117.88 Kg/Toh of yarn
Rayon Stack Production
Hydrogen Sulphide from both 19.21 Kg/Ton of yarn
3 997.17 .
Rayon Stack Production
4 Chlorine Stack 0.001 0.27 mg/Nm?3
5 HCI Stack 0.090 4.22 mg/Nm?3
Total Particulate matter form Boiler s The limits  of
6 1 & 2 (0Old Power Plant) 63.465 89.2mg/Nm various
SOx from Boiler - 1 & 2 of Old pollutants  are
7 Power Plant 313.167 440 mg/Nm3 quite lower than
NOx from Boiler - 1 & 2 Old of 3 the  specified
8 Power Plant 7.892 11.1 mg/Nm limits.
Total Particulate matter from 3
9 Boiler 3 & 5 (New Power Plant) 126.254 25.27 mg/Nm
10 NOx from Boiler-3 & 5 of New 51761 10.4 mg/Nm?
Power Plant
11 | SOx from Boiler—3 2007.409 402 mg/Nm?
12 | SOx from Boiler—5 415.671 83.2 mg/Nm?

Note: Calculations have been done on Annual Average Concentration.

Note: Boiler 1 & 2 (Old Power Plant) was only operational in the month of December 2023.

Page 5 of 17




PART-D

Hazardous Wastes

Annexure-lll

(As specified under Hazardous and Other Wastes (Management, & Transboundary Movement) Rules, 2016)

Hazardous Waste Quantity FY 2022-23

Sr. s s Category Generation Disposal
No. MT MT
1 Sulphur Sludge 17.1 138.294 57.68
2 Used Oil/Burnt Qil/LDO 5.1 22.12 26.71
3 Discarded Drums 33.1 37.755 40.34
4 Cellulose Waste 231 38.471 51.61
5 Spent Catalyst 17.2 4.4 3.61
6 Spent Resin 35.2 0 0
7 Oily Cotton Waste 5.2 0.675 0
8 Exhaust Membrane 36.1 0.281 0
9 E-Waste (Sche:iile v) 7.531 14.57
Lead Acid Battery plates and 17
10 other Led ?crap not covered (schedule IV) 45.105 42.06
under Batteries Rules 2001
11 Brine Sludge 16.3 1575.05 1915.22
12 ETP Sludge 35.3 5066.49 2992.58
Asbestos containing material & BO1
13 Asbestos Sheets ° (Schedule 1) 8.966 29.47
14 Bag Filter Clothes 35.1 0 0
15 Glass Wool Insulation (Schedleli other) 4.15 4.15
16 FRP Waste 231 40.53 0
17 Spent Acid (Sch?e-dlusle ) 1823.612 1812.76
18 RO Membrane 36.1 10.77 0
Hazardous Waste Quantity FY 2023-24
Sr. s s Category Generation Disposal
No. MT MT
1 Sulphur Sludge 171 74.914 60.91
2 Used Oil/Burnt Oil/LDO 5.1 8.23 10.14
3 Discarded Drums 331 32.7098 32.18
4 Cellulose Waste 23.1 7.72 15.5
5 Spent Catalyst 17.2 2.1 2.29
6 Spent Resin 35.2 9.2 3.06

Page 6 of 17




Sr. s [ o Generation Disposal
No. aste Name ategory MT MT
7 Oily Cotton Waste 5.2 0.165 1.12
8 Exhaust Membrane 36.1 0 0
18
E-W . .
9 aste (Schedule IV) 6.505 6.65
Lead Acid Battery plates and 17
10 other Led Scrap not covered (schedule IV) 29.045 32.09
under Batteries Rules 2001
11 Brine Sludge 16.3 1670.96 1348.98
12 ETP Sludge 353 3377.969 3210.42
Asbestos containing material & BO1
13 Asbestos Sheets (Schedule 1) 85.454 89.95
14 Bag Filter Clothes 35.1 0 0
. S2
15 Glass Wool Insulation (Schedule other) 0 0
16 FRP Waste 23.1 1.86 9.98
B-15
17 Aci 2018.71 2018.512
Spent Acid (Schedule II) 018.716 018.5
18 RO Membrane 36.1 1 9.22
PART-E
Solid Wastes Quantity
FY 2022-23 FY 2023-24
Sr. No. Waste Name Generation Disposal Generation Disposal
MT MT MT MT
1 Hard Mass 95.86 48.31 165.30 0.00
2 Deashing Charcoal 24.83 102.36 58.98 58.98
3 Fly Ash 25655.00 25625.02 20694.40 20617.93
4 Bed ash 5270.54 4777.35 3851.51 4316.99
5 Viscose 77.60 77.60 81.31 81.31
6 Alkali Cellulose 16.54 16.54 11.51 11.51

Page 7 of 17




PART —F

Characteristics of Hazardous /Solid Waste

Annexure — IV

. Calorific
Waste Name pH Mmstureo(%) at Value Chloride (%) Sulphur (%)
105 °C
(Kcal/kg)
ETP Sludge 6.0 6.20 <200 0.05 1.82
Brine Sludge 7.0 42.48 <200 0.08 <0.5
Sulphur Sludge 7.0 2.80 2729 0.10 98.46
Bag Filter Clothes 7.0 0.21 <200 0.02 <0.5
FRP Waste 6.0 2.33 3196 0.06 <0.5
Asbestos Waste 6.0 2.66 <200 0.01 <05
Spent Catalyst <2.0 2.77 <200 0.1 17.84
Solid Waste
;:;. Solid Waste Composition Percentage
Sulphur 2-4
Ash 36.1
1 Hard Mass V.M. 17 2
Fixed Carbon 46.7
Moisture 7-24
Sulphur 2-4
2 Deashing Charcoal Ash 5-9
V.M 11-18
Fixed Carbon 83-96
Moisture 72
3 Fly Ash Ash 25
Fixed Carbon 3
Moisture 16 -22
4 Bed Ash Ash 68-78
Fixed Carbon 4-8
Cellulose 8.1-8.80
5 Viscose Caustic Soda 5.5-5.80
Moisture 84-85
Cellulose 33-35
6 Alkali Cellulose Caustic Soda 15-17
Moisture 47-50

Page 8 of 17




Disposal Practice

1.

Hazardous wastes are stored in the interim storage area having HDPE pipe along with the filter
media with leachate collection System. The other wastes are stored in properly designated storage
shed with proper segregation.

We have obtained the membership of M/s. Safe Enviro Pvt. Ltd., Jambusar for disposal of Cellulose
waste, Spent catalyst and Glass Wool Insulation.

We have obtained the membership of M/s Saurashtra Enviro Private Project Limited, Bhachau for
disposing Sulphur sludge, Spent Resin and Oily Cotton Waste, Exhaust Membrane, Bag filter Cloth,
FRP waste, RO Membrane.

We have obtained the membership of M/s. Eco care Infrastructure Pvt. Ltd for disposing ETP Sludge,
Brine Sludge, Asbestoses waste.

We have disposed E-waste, Used Oil/Burnt Oil, Lead Acid Battery plates, FRP waste, Spent Acid &
discarded Containers to GPCB authorized recyclers.

As an adherence to circular economy, Total 77.7 % ETP sludge i.e. total 2495.660 MT out of 3210.42
MT has been sent to the nearby cement plants in FY 24 and Total 100 % Cellulose waste i.e. 15.5 MT
has been sent to the cement industry to be used in the kiln for co-processing as alternative fuels
(AFR) in FY 24. 100 % FRP waste i.e. 9.980 MT has been sent GPCB Approved Recycler/Cement
Industries in FY 24

VLTS (Vehicular location tracking system) with AIS-140 compliant GPS System has been
implemented that is in line with circular issued on 3™ June, 2022 by Gujarat pollution control board
pertaining to VLTS system to improve tractability of hazardous waste carrying vehicle.

Page 9 of 17




PART -G

Annexure-V-A

Table showing Impact of Pollution Abatement measures taken on Conservation of Natural Resources

Pollution Level

. Before After
Sr. . Pollution Control
Particulars Pollutant Pollution Pollution GPCB Level
No. System
Control Control
System System

A | Air Pollution Control

1 Acid Plant SO, Alkali Scrubber 11-12 Kg/ 1.2-1.9Kg/ | 2 Kg/ MT of
(sCsA) MTof100% | MTof100% | 100 % H,SO4

H,S04 H,S04

2 Acid Plant SO, Alkali Scrubber >2Kg/MTof | 1.2-1.8Kg/ | 2Kg/ MT of

(DCDA) 100 % H,SOs | MT of 100 % | 100 % H,SO4
H,S04

3 Captive Power PM 4 field ESP/ 58 <30 50/30
Plant (Boiler 3 Filtration Column g/Nm?3 mg/Nm?3 mg/Nm?3
and Boiler 5)

B Water Pollution Control

1 Effluent pH Lime preparation 1.2-10.5 5.5-9.0 6.0-8.5
Treatment S.S. & auto dozing, 100-330 30-95 100
Plant Clarifier thickener, mg/L mg/L mg/L

Centrifuge, Belt
Press, sludge
Drying beds
Polyelectrolyte.

2 Sewage BOD Aeration tank, <20 mg/| <5 mg/I <30 mg/|
Treatment TSS clarifier, 20-30 mg/l | <20-30mg/l | <100 mg/|
plant Chlorination tank,

pressure sand
filter, activated
carbon filter, Ultra
Filtration
Note To control the particulate matter emission, Boiler no. 5 is equipped with 4 field Electrostatic

Precipitator (ESP). Moreover, at Present Boiler no. 3 equipped with total four field ESP as

the additional one number of ESP was installed in the month of January 2023.

From the above table, it is evident that the installation and operation of Pollution abatement measures

have resulted in keeping pollutants level well within the limits specified by GPCB keeping the

Environment clean.

Page 10 of 17




Sr.
No.

Details of Pollutants into the Environment and Pollution Control Technology Adopted

Pollutants

Pollution Control Technology /System Adopted

Water (Outlet Efflue

nt)

pH

Auto Control Valves for addition of milk of lime/ dilute Sulphuric Acid to
maintain the effluent quality in the range of pH 6.0 to 8.5 and online pH
recorder at the outlet of the treated effluent to measure the pH on
continuous basis.

Lime Slacker has been installed at ETP for providing consistent quality of
lime slurry with maximum utilization of lime powder.

Suspended Solid &
Zinc

Effluent Treatment System consisting of 2 No. of Clarifier for removal of
Suspended Solids, System to add Polyelectrolyte for maintaining effective
settling of Suspended Solids, 2 Nos. of Zinc Clarifiers for removal of Zinc
and 5 No. Centrifuge /Belt Press for dewatering of Sludge.

Color ,COD & BOD

By adding Coagulants & Flocculants in Mixing Chamber

Air (Stack)

PM, RSPM & SPM

Cyclone Separators, Bag Filters, Electrostatic precipitators, Filtration
Columns, Opacity meters and Dust Suppression System with Air Fog
Nozzles. Online Continuous Emission Analyzer have been installed for
parameter PM and data has been transmitted to GPCB/CPCB.

SOx & NOx

Lime dosing system and CFBC boilers to maintain low combustion temp in
the furnace. Online Continuous Emission Analyzer have been installed for
parameter SO, & NOx and data has been transmitted to GPCB/CPCB.

CSzand H,S

Alkali Scrubber for recovery of H.S and CS, emission and generation of
Sodium Sulphide as salable by-product in CS, Plant and H,S and CS,
emissions control by continuous supply of humidified air through Air
Washers and exhausting dilute gases through 2 Nos. of Process Stacks.

Online Continuous Emission Analyzer have been installed for parameter
CS; & H,S.

Chlorine and HCI

Multistage Alkali Scrubber for recovery of Waste/ Chlorinated Gases as
Sodium Hypochlorite by product in Caustic Soda Plant and Bubble Cap tray
followed by packed bed scrubber with DM water. Online Chlorine
monitors at 47 locations hooked with DCS. Online Continuous Emission
Analyzer have been installed for parameter HCl & Cl, and data has been
transmitted to GPCB/CPCB.

SO

Alkali Scrubber for removal of traces of SO2 emission from Sulphuric Acid
Plant. Online Continuous Emission Analyzer have been installed for
parameter SO2.

Page 11 of 17




Annexure - V-B

Impact of the Pollution Abatement measures taken on the Cost of Production for the FY 2023-24

Sr.
. Items Cost (All figures in Lacs)
Total cost of installation of various water and Air Pollution
1 . 4127.27
Control Equipment.
2 Interest on Investment (9.5 % per Year) 392.09
3 Depreciation @ 10.0 % per year. 412.73
Total operational cost of various Pollution Control
4 ) 1513.91
Equipment/ Year.
Total expenses / Year (Operating Cost + Interest +
5 . 2318.73
Depreciation)
Total Viscose Filament Yarn Production during the year
6 19000.23 MT
ended 31 March 2024
7 Total expenses per ton of Yarn Rs. 12,203.68 Rs./Ton of Yarn

Page 12 of 17




Annexure — VI

PART-H

Additional Measures/ Investment Proposed for Environmental Protection including Abatement of

Pollution, Prevention of Pollution

It is ensured that Effluent Treatment Plant and other Pollution Control facilities are effectively operated
round the clock. Further, we have taken additional preventive measures. The brief of the System is
stated below:

1. A comprehensive Environment Audit is being carried out by M/s. R K University, Rajkot, in last